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Pitting corrosion test:
Test Method: ASTM G48-11(2015) Method A
Step 1. Surfaces of the specimen should be polishing, weighing, measuring the dimensions;

Step 2. Immersing specimen in 6%FeCl; solution keeping 24h;

Step 3. After test, removing corrosion products, cleaning, air-dry, weighing, calculating the specimen

mass loss.

Test results:

Tost Before After o
Test Mass ihedls | i tost Superficial | Deepest
e tes e tes!
Testitem | period | [eMPerature | piying | |oss, _ _ area pit
. , | weight | weight 5
(h) (9 g/m (mm?) (mm)
(9) (9
Reaq. 24 40+2 - <1 -
Results 24 40+2 No 0.68 | 56.3556 | 56.3523 | 4836.71 No
Con. Pass
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Pitting corrosion test:

Test Method: ASTM G48-11(2015) Method A
Step 1. Surfaces of the specimen should be polishing, weighing, measuring the dimensions;
Step 2. Immersing specimen in 6%FeCl, solution keeping 24h;
Step 3. After test, removing corrosion products, cleaning, air-dry, weighing, calculating the specimen

mass loss.
Test results:
Test Before After .
Test Mass theas | e tost Superficial | Deepest
e tes e tes
Testitem | period | [€MPerature | piging | |oss, ) . area pit
. , | weight | weight R
(h) (*C) gm (mm?) (mm)
(9) (g)
Req. 24 4012 <1 -
Results 24 402 No 0 82.0418 | 82.0418 | 5150.99 No
Con. Pass
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Pitting corrosion test:
Test Method: ASTM G48-11(2015) Method A

Step 1. Surfaces of the specimen should be polishing, weighing, measuring the dimensions;

Step 2. Immersing specimen in 6%FeCl; solution keeping 24h;

Step 3. After test, removing corrosion products, cleaning, air-dry, weighing, calculating the specimen

mass loss.
Test results:
Test Before | After -
Test Mass thetet | e test Superficial | Deepest
e tes e tes
Testitem | period | {€mPperature | piging | loss, ; ) area pit
. , | weight | weight 2
(h) (*C) g/m (mm°) (mm)
(9 (@
Req. 24 2242 - <1 -
Results 24 22+2 No 0 73.3880 | 73.3889 | 5055.51 No
Con. Pass
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